samonias. FCC RADIO TEST REPORT Report No. : FR210727003E

SN,
ilac-MrA
%, 7~ [ACCREDITED]
TESTING CERT #5029.01

FCC RADIO TEST REPORT

FCCID : 2ADEFAT-CD1
Equipment . Airtame Radio Module
Brand Name . Airtame

Model Name . AT-CD1

Applicant . Airtame ApS

Danneskiold Samsoes Alle 24, 1sal
TV, Copenhagen K 1434, Denmark

Manufacturer . Airtame ApS

Danneskiold Samsoes Alle 24, 1sal
TV, Copenhagen K 1434, Denmark

Standard : FCC Part 15 Subpart E §15.407

The product was received on Mar. 28, 2022 and testing was performed from May 20, 2022 to Jul. 25,
2022. We, Sporton International (USA) Inc., would like to declare that the tested sample has been
evaluated in accordance with the test procedures and has been in compliance with the applicable
technical standards.

The test results in this partial report apply exclusively to the tested model / sample. Without written
approval from Sporton International (USA) Inc., the test report shall not be reproduced except in full.

/(u/ kafo

Approved by: Neil Kao

Sporton International (USA) Inc.
1175 Montague Expressway, Milpitas, CA 95035

TEL : 408 9043300 Page Number :10of20
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Issue Date : Jul. 29, 2022
Report Version 1 02



samonias. FCC RADIO TEST REPORT Report No. : FR210727003E

Table of Contents

[ TEY (0T VAo VST (=S A 1= o o ¥ PSS 3
SUMMATY OF TEST RESUIL.....eeeieeeee ettt e s e bt e e e bt e e e bt e e e e nbe e e e e neee 4
N 1= T Y=Y = L DT C T o] 1 o) o o SRS 5
1.1  Product Feature of EQUIPMENT UNAET TEST.....cciuuiiiiiiiiiee ittt 5
IO Y/ Fo T [ 1 Tor= 11T I o LU PRSPPI 5
IS T =211 [0 o Tox 11 (o] IO SO O P PP UPPPPPTPP 5
Y o] o] o= T o] =T €= U o F= T £ SR 5
2 Test Configuration of EQUIPMENT UNEE TEST ....uuiiiiiiiiie ittt 6
2.1 Carrier Frequency and CRannel ....... ..o 6
P2 =1 0 1Y o o PP EPRR 7
2.3 Connection Diagram Of TeSE SYSIEM .. ... 8
2.4 Support Unit used in test configuration and SYSIEM .........ccoiuiiiiiiiiiieiie e 8
A T =L B @ T o1 = 1x 0] T =TSy AR (1 | o 8
T I =TS A L= U RS PRRPRR 9
3.1 Maximum Conducted Output Power MeasUIrEMENt .........ccooiviiiiiiie i 9
3.2 Unwanted EmiSSIONS MEASUIMEIMENT ........eeiiiiiiieiieie e e ieeiiieiir e e e e e s sttt eeeae e s s snatereeeeeaessannnsreeeeaeessannns 10
3.3  AC Conducted EmISSION MEASUIEIMENT. ........uutiiiiiie ettt ettt e e e e e e e e e e e abbbreeaaaeeeaaas 15
3.4 ANtENNA REQUITEIMENES .....iiiiiiiiiee ittt ettt ettt e e s et e e e st et e e st e e e e e sabb e e e s anbbeeeesbbeeeeabneeeeans 17
4 List of MeasSUINNG EQUIPMENT ... 18
5 UNncertainty of EVAIUALION .......ooiiii et 20

Appendix A. Conducted Test Results

Appendix B. AC Conducted Emission Test Result
Appendix C. Radiated Spurious Emission
Appendix D. Radiated Spurious Emission Plots
Appendix E. Duty Cycle Plots

Appendix F. Setup Photographs

TEL : 408 9043300 Page Number :20f 20
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Issue Date : Jul. 29, 2022
Report Version 1 02



samonias. FCC RADIO TEST REPORT Report No. : FR210727003E

History of this test report

Report No. Version Description Issue Date

FR210727003E 01 Initial issue of report Jul. 20, 2022

1. Revise section 3.2.8, 3.3.3
FR210727003E 02 ) . . Jul. 29, 2022
2. Revise Appendix C and Appendix D
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.407(a) Maximum Conducted Output Power Pass -
4.87 dB
3.2 15.407(b) Unwanted Emissions Pass under the limit at
11279.000 MHz
3.47 dB
3.3 15.207 AC Conducted Emission Pass under the limit at
0.505 MHz
15.203 :
34 15.407(a) Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented
against the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. Please refer to the section ” Uncertainty of Evaluation ” for measurement uncertainty.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer
who shall take full responsibility for the authenticity.
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1 General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac.
Product Feature

WLAN:

<Ant. 1>: PCB Dipole Antenna

<Ant. 2>: PCB Dipole Antenna
Bluetooth: PCB Dipole Antenna

Antenna Type

Antenna information

Ant. 1: 3.7
Ant. 2: 4.0

5725 MHz ~ 5850 MHz Peak Gain (dBi)

Remark: The EUT's information above is declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Test Site Location

Sporton Site No.
03CHO02-CA, THO1-CA, CO01-CA

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:
1. Alltestitems were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and find Z plane for Single Mode and X plane for MIMO Mode as worst plane.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
R (MHz) (MHz)
149 5745 157 5785
5725-5850 MHz 151* 5755 159* 5795
Band 4
(U-NII-3) 153 5765 161 5805
155# 5775 165 5825
Note:
1. The above Frequency and Channel with **" are 802.11n HT40 and 802.11ac VHT4O0.
2. The above Frequency and Channel with "#* are 802.11ac VHT80.
TEL : 408 9043300 Page Number 1 60f20
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2.2 Test Mode

The final test modes consider the modulation and the worst data rates as shown in the table

below.
Single Mode
Modulation Data Rate
802.11a 6 Mbps
MIMO Mode
Modulation Data Rate
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHTS80 MCSO0
Test Cases
Mode 1 : WLAN (5GHz) Link + Bluetooth Link + RJ-45 Link (Charging from Adapter)
+ Play video with USB-C HDD + HDMI*2 connect to TV (TV Resolution:
1080p) + USB-A 3.0 Link to mouse + USB-A 3.0 connect to keyboard +
AC USB-C 3.0 Link to HDD
Conducted
- Mode 2 :WLAN (5GHz) Link + Bluetooth Link + RJ-45 Link (Charging from PoE
Emission Adapter) + USB Link mode (SECO to USB-A 3.0) + HDMI*2 connect to TV
(TV Resolution: 4K 30Hz) + USB-A 3.0 Link to mouse + USB-A 3.0 Link
connect to HDD + USB-C 3.0 connect to phone for charging
Remark:
1. The worst case of Conducted Emission is mode 2; only the test data of it was reported.
2. HDMI Cable means media application transferred between EUT and external display.
Band IV : 5725-5850 MHz
ch.# 802.11a 802.11n HT20 802.11n HT40 802.11ac VHTS80
L Low 149 149 151 -
M Middle 157 157 - 155
H High 165 165 159 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Notebook GPS Station Earphone

Power

Source EUT Notebook
Cradie Earphone ‘ iPod WLAM AP Monitor

This example is connection diagram of EUT test configurations,

For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name|Model Name FCC ID Data Cable Power Cord

1. g:;gﬁ‘e’:h JBL GO2J EjAngLPOOSO N/A N/A

2. |WLAN AP NETGEAR |R7800 PY315100319 N/A Unshielded, 1.8 m
AC I/P:

3. |Notebook  |Acer Altos PS548-G1  |FCC DoC N/A ggsg/e;‘?w’ 1.zm
Shielded, 1.8 m

4. |PoE Adapter |TYCON EZ‘POE'HP“"SG' FCC DoC N/A Unshielded, 1.0m

5. |HDD WD Y(\)IEBYNNOOJ'OBBL FCC DoC Unshielded, 0.5 m |N/A

6. |Monitor Samsung U28R552UQR FCC DoC Shielded, 1.2 m Unshielded, 1.8 m

7. |Keyboard Lenovo SK-8827 FCC DoC Shielded, 1.3 m N/A

8. |Mouse HP N910U FCC DoC Unshielded, 1.8 m |N/A

9. |Phone Moto XT2045-3 FCC DoC N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “script_ wifi_Airtame.sh” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.
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3 Test Result

3.1 Maximum Conducted Output Power Measurement

3.1.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1.

Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.
3.
4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

Measure the average power of the transmitter.

correction factor is required.
For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output

v02r01

3.1.4Test Setup

[ 1 ] g

Power Meter Attenuator EUT

3.1.5Test Result of Maximum Conducted Output Power

Please refer to Appendix A.
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.2.1Limit of Unwanted Emissions

1)

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength
limits as below table,
Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E=w MV/m, where P is the eirp (Watts)

N

EIRP (dBm) Field Strength at 3m (dBpV/m)

-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

TEL : 408 9043300 Page Number 110 of 20
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3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

- VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

TEL : 408 9043300 Page Number : 11 of 20
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6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“..

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-*

3.2.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer | Receiver

TEL : 408 9043300 Page Number 112 0f 20
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For radiated test from 1GHz to 18GHz

I !  r—— —.. .

"""" L =] i

|

1.5m E

= TE, 2
Metal Full Soldered Ground Plane
===
Spectrum Analyzer / Receiver
For radiated test above 18GHz
RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver
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3.2.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.2.6 Test Result of Radiated Band Edges

Please refer to Appendix C and D.

3.2.7Duty Cycle

Please refer to Appendix E.

3.2.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.

Note: When the scan with peak detector exceeds the limit associated with the average detector,
additional scan with average detection was performed to show compliance with the average limit. The

additional scan plot of the low channel is provided for justification.
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3.3 AC Conducted Emission Measurement

3.3.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.

7. The frequency range from 150 kHz to 30 MHz is scanned.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth = 9
kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector and
Quasi-Peak Detector Function respectively.
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3.3.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
! e EUT l
I - ol [ I l 80 cm to
I Receiver | ground
| 500 RF Cable SHem | || ptane
|
: |
| i 2 :
| g | U
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane P
AT st el SR COUNURININL . DI, - SO i
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.3.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.4 Antenna Requirements

3.4.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

3.4.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.4.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Rohde & Jun. 24, 2022~ Radiation
Loop Antenna HFH2-Z22 100315 9kHz~30MHz | Jan. 07, 2022 Jan. 06, 2023
Schwarz Jul. 25, 2022 (03CHO02-CA)
. Jun. 24, 2022~ Radiation
Bilog Antenna TESEQ 6111D 54683 30MHz~1GHz | Oct. 15, 2021 Oct. 14, 2022
Jul. 25, 2022 (03CHO02-CA)
SCHWARZBE Jun. 24, 2022~ Radiation
Horn Antenna BBHA 9120D 01895 1GHz~18GHz | Aug. 25, 2021 Aug. 24, 2022
CK Jul. 25, 2022 (03CHO02-CA)
SCHWARZBE Jun. 24, 2022~ Radiation
Horn Antenna BBHA 9170D 00842 18GHz~40GHz | Jul. 20, 2021 Jul. 19, 2022
CK Jul. 18, 2022 (03CHO02-CA)
SCHWARZBE Jul. 19, 2022~ Radiation
Horn Antenna BBHA 9170D 00841 18GHz~40GHz | Aug. 26, 2021 Aug. 25, 2022
CK Jul. 25, 2022 (03CHO02-CA)
. Jun. 24, 2022~ Radiation
Amplifier SONOMA 310N 372240 N/A May 10, 2022 May 09, 2023
Jul. 25, 2022 (03CHO02-CA)
. . Jun. 24, 2022~ Radiation
Preamplifier Keysight 83017A MY53270323 | 1GHz~26.5GHz | May 11, 2022 May 10, 2023
Jul. 25, 2022 (03CHO02-CA)
» . ERA-100M-18 Jun. 24, 2022~ Radiation
Preamplifier | E-instrument EC1900251 | 1GHz~18GHz | May 10, 2022 May 09, 2023
G-56-01-A70 Jul. 25, 2022 (03CHO02-CA)
» Jun. 24, 2022~ Radiation
Preamplifier EMEC EMC18G40G 060725 18GHz-40GHz | May 10, 2022 May 09, 2023
Jul. 25, 2022 (03CHO02-CA)
8024032/2, -
HUBER+SUH | SUCOFLEX Jun. 24, 2022~ Radiation
RF Cable NER 102 802406/2, N/A Jun. 22, 2022 Jul. 25. 2022 Jun. 21, 2023 03CH02-CA
802875/2 e ( “CA)
Spectrum . Jun. 24, 2022~ Radiation
Keysight N9010A MY57420221 | 10Hz~44GHz | Sep. 22, 2021 Sep. 21, 2022
Analyzer Jul. 25, 2022 (03CHO02-CA)
WHKX8-5872. . o
) o 6.75GHz High May 24, 2022~ Radiation
Filter Wainwright [5-6750-18000- SN8 ) Jul. 22, 2021 Jul. 21, 2022
Pass Filter Jul. 20, 2022 (03CHO02-CA)
40ST
WHKX8-5872. . o
) o 6.75GHz High Jul. 21, 2022~ Radiation
Filter Wainwright [5-6750-18000- SN8 ) Jul. 21, 2022 Jul. 20, 2023
Pass Filter Jul. 25, 2022 (03CHO02-CA)
40ST
WLK12-1200-1 .
) o May 24, 2022~ Radiation
Filter Wainwright | 272-11000-40 SN1 1.2G Low Pass | Jul. 22, 2021 Jul. 21, 2022
ss Jul. 20, 2022 (03CHO02-CA)
WLK12-1200-1 .
) o Jul. 21, 2022~ Radiation
Filter Wainwright | 272-11000-40 SN1 1.2G Low Pass | Jul. 21, 2022 Jul. 20, 2023
ss Jul. 25, 2022 (03CHO02-CA)
Jun. 24, 2022~ Radiation
Hygrometer TESEO 608-H1 45142602 N/A Aug. 04, 2021 Aug. 03, 2022
Jul. 25, 2022 (03CHO02-CA)
) Jun. 24, 2022~ Radiation
Controller ChainTek EM-1000 060876 NA N/A N/A
Jul. 25, 2022 (03CHO02-CA)
. Jun. 24, 2022~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1im~4m N/A N/A
Jul. 25, 2022 (03CHO02-CA)
. Jun. 24, 2022~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Jul. 25, 2022 (03CHO02-CA)
. Jun. 24, 2022~ Radiation
Software Audix E3 N/A N/A N/A N/A
Jul. 25, 2022 (03CHO02-CA)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
LISN TESEQ NNB51 47415 N/A May 10, 2022 “3'3%2206'2200222; May 09, 2023 %Sglicg%
LISN TESEQ NNB51 47407 N/A May 10, 2022 '\gjﬁlzzodizzoozzz; May 09, 2023 ?ggg‘ljcg%‘

ol Test R&S ESR7 102177 7GHz | Jun. 02, 2021 l\'/\l/lae)‘/y230i’22002222~ Jun. 01, 2022 %’gg‘fg%'
Eg"c'eTIS:: R&S ESR7 102177 7GHz May 31, 2022 JJuunr',_OzlezO()zzzg May 30, 2023 ?Cogg‘icg%'
Software R&S EMC32 N/A person, VA e | A fgggfg%‘
Hygrometer Testo 608-H1 45142595 N/A Aug. 30, 2021 J?SII. 212 2%2? Aug. 29, 2022 (CTol_Tgf_CcteA‘;
Power Sensor Ehéﬂ,iigﬁgrs RPR3006W RPR%\’Z\I;QM 10MHz-6GHz | May 10, 2022 JES[. 212 2%;? May 09, 2023 (CTol_Tgf_ccteA‘;

SwIch BOX & |EM Electionics|  EMSW26 | 1090304 N/A Mar. 30, 2022 |0+ 0 2757 mar. 29, 2023 E:Tol_:'gf_ccteA‘;

i‘;g;rz”;‘ Ronde & FSV40 101089 | 10Hz-40GHz | Jun. 01,2022 |50 20 20%°7 | way 31, 2023 E:Toﬁgf_%i‘;
TEL : 408 9043300 Page Number : 19 of 20
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Issue Date : Jul. 29, 2022
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 20dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 4.7dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.2dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 6.4 dB
of 95% (U = 2Uc(y)) '
TEL : 408 9043300 Page Number : 20 of 20
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Issue Date : Jul. 29, 2022
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Appendix A. Test Result of Conducted Test Items

Report Number : FR210727003E

Test Engineer:

Venkata Kondepudi and Liliana Gonzalez

Temperature:

21~25

°C

Test Date:

2022/6/20~2022/7/11

Relative Humidity:

48~53

%

Al of A2



Report Number : FR210727003E

TEST RESULTS DATA

Average Power Table

Band IV single antenna
Average FCC
Data Fre Conducted Conducted DG
Mod. | poo NTY CH. MH“Z' Power Power Limit (dBi) Pass/Fail
ate (hz) (dBm) (dBm)
Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1| 149 | 5745 | 17.24 - 30.00 - 3.70 | 4.00 Pass
11a [6Mbps| 1 | 157 | 5785 | 17.27 - 30.00 - 3.70 | 4.00 Pass
11a |6Mbps| 1| 165 | 5825 | 17.28 - 30.00 - 3.70 | 4.00 Pass
Band IV MIMO
Average FCC
Dat Er Conducted Conducted DG
Mod. R:t: NTY CH. Maq' Power Power Limit (dBi) Pass/Fail
a1z (dBm) (dBm)
Ant1 [ Ant2 | SUM | Ant1 | Ant2 [ Ant1 [ Ant2
HT20 | MCSO| 2 | 149 | 5745 | 18.15 | 16.44 | 20.39 30.00 4.00 Pass
HT20 | MCS0| 2 | 157 | 5785 | 18.19 | 16.08 | 20.27 30.00 4.00 Pass
HT20 | MCS0O| 2 | 165 | 5825 | 17.65 | 16.54 | 20.14 30.00 4.00 Pass
HT40 | MCSO| 2| 151 | 5755 | 14.16 | 15.14 | 17.69 30.00 4.00 Pass
HT40 | MCSO| 2| 159 | 5795 | 14.21 | 14.99 | 17.63 30.00 4.00 Pass
VHT80| MCS0| 2| 155 | 5775 |10.23 | 11.10 | 13.70 30.00 4.00 Pass

A2 of A2
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Appendix B. AC Conducted Emission Test Results

Temperature : 19~25C
Relative Humidity : |37~44%

Test Engineer : [Yuan Lee

TEL : 408 9043300 Page Number :BlofB1



EUT Information

Site: COO01-CA
Power: 120Vac/60Hz
Project 210727003
Mode 2
Full Spectrum
100T
0T
80T
70T
g 60_\ | CISPR-OP Limit at Main Ports
m s
© 2 %
£ 50t ® i é.
o Bz
e “( ‘
- 4071 ad
T . o 4
30t of
201
10T
0 } } } —— } } } } } —t
150k 300 400500 800 1M 2M 3M 4M 5M 8 1
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.

(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.250665 48.72 61.74 13.02 | L1 OFF 20.3
0.250665 48.04 51.74 3.70| L1 OFF 20.3
0.504861 45.66 56.00 10.34 | L1 OFF 20.3
0.504861 42.53 46.00 347 L1 OFF 20.3
8.124000 42.88 60.00 17.12 | L1 OFF 20.4
8.124000 29.68 50.00 20.32 | L1 OFF 20.4
8.252970 35.54 60.00 24.46 | L1 OFF 20.4
8.252970 29.94 50.00 20.06 | L1 OFF 20.4
8.376981 40.68 60.00 19.32 | L1 OFF 20.4
8.376981 30.19 50.00 19.81 | L1 OFF 20.4
8.569212 35.92 60.00 24.08 | L1 OFF 20.4
8.569212 30.39 50.00 19.61 | L1 OFF 20.4
8.694636 47.75 60.00 12.25| L1 OFF 20.4
8.694636 31.62 50.00 18.38 | L1 OFF 20.4
8.827170 50.82 60.00 9.18|L1 OFF 20.4
8.827170 38.61 50.00 11.39 | L1 OFF 20.4
9.077613 48.89 60.00 1111 | L1 OFF 20.4
9.077613 31.69 50.00 18.31 | L1 OFF 20.4
9.267810 45.70 60.00 14.30 | L1 OFF 20.4
9.267810 30.68 50.00 19.32 | L1 OFF 20.4
9.490326 54.78 60.00 522 L1 OFF 20.4




Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) (dBuv) (dB) (dB)
9.490326 37.14 50.00 12.86 | L1 OFF 20.4
9.643929 53.95 60.00 6.05 | L1 OFF 20.5
9.643929 37.36 50.00 1264 | L1 OFF 20.5
9.761595 41.66 60.00 18.34 | L1 OFF 20.5
9.761595 30.73 50.00 19.27 | L1 OFF 20.5
9.906927 51.19 60.00 8.81|L1 OFF 20.5
9.906927 36.77 50.00 13.23 | L1 OFF 20.5
10.017294 50.13 60.00 9.87 | L1 OFF 20.5
10.017294 33.51 50.00 16.49 | L1 OFF 20.5
10.162644 47.83 60.00 12.17 L1 OFF 20.5
10.162644 34.37 50.00 1563 | L1 OFF 20.5
10.354641 47.91 60.00 12.09 | L1 OFF 20.5
10.354641 34.98 50.00 15.02 | L1 OFF 20.5
10.487454 31.62 60.00 28.38 | L1 OFF 20.5
10.487454 25.52 50.00 2448 | L1 OFF 20.5
10.617378 49.14 60.00 10.86 | L1 OFF 20.5
10.617378 35.84 50.00 1416 | L1 OFF 20.5
10.737474 47.13 60.00 1287 | L1 OFF 20.5
10.737474 33.88 50.00 16.12 | L1 OFF 20.5
10.934304 49.31 60.00 10.69 | L1 OFF 20.5
10.934304 36.42 50.00 1358 | L1 OFF 20.5
11.061573 42.22 60.00 17.78 | L1 OFF 20.5
11.061573 26.64 50.00 23.36 | L1 OFF 20.5
11.197374 37.66 60.00 22.34 | L1 OFF 20.5
11.197374 23.98 50.00 26.02 | L1 OFF 20.5
11.511762 37.60 60.00 2240 L1 OFF 20.5
11.511762 23.35 50.00 26.65| L1 OFF 20.5
11.640264 54.58 60.00 54211 OFF 20.5
11.640264 41.68 50.00 832 | L1 OFF 20.5
11.769162 33.08 60.00 26.92 | L1 OFF 20.5
11.769162 24.75 50.00 2525 | L1 OFF 20.5
11.899437 48.81 60.00 1119 L1 OFF 20.5
11.899437 33.48 50.00 16.52 | L1 OFF 20.5
12.018255 55.36 60.00 464 | L1 OFF 20.5
12.018255 41.78 50.00 8.22 L1 OFF 20.5
12.150150 55.57 60.00 443 | L1 OFF 20.5
12.150150 36.55 50.00 1345 L1 OFF 20.5
12.281433 52.49 60.00 75111 OFF 20.5
12.281433 34.95 50.00 15.05| L1 OFF 20.5
12.345360 54.31 60.00 5.69 | L1 OFF 20.5
12.345360 37.05 50.00 1295 L1 OFF 20.5
12.468822 54.26 60.00 574 L1 OFF 20.5
12.468822 34.56 50.00 1544 | L1 OFF 20.5
12.604308 52.01 60.00 7.99 | L1 OFF 20.5
12.604308 30.76 50.00 19.24 L1 OFF 20.5
12.791796 54.66 60.00 53411 OFF 20.5
12.791796 36.17 50.00 13.83 | L1 OFF 20.5
12.915582 55.22 60.00 478 | L1 OFF 20.5
12.915582 38.93 50.00 11.07 | L1 OFF 20.5
13.046667 53.13 60.00 6.87 | L1 OFF 20.5
13.046667 36.82 50.00 13.18 | L1 OFF 20.5
13.107687 52.19 60.00 7.81 L1 OFF 20.5
13.107687 36.26 50.00 13.74 | L1 OFF 20.5
13.433055 39.50 60.00 2050 | L1 OFF 20.5
13.433055 26.72 50.00 23.28 | L1 OFF 20.5
16.309176 43.35 60.00 16.65| L1 OFF 20.5
16.309176 29.63 50.00 20.37 | L1 OFF 20.5
16.372221 34.12 60.00 2588 | L1 OFF 20.5
16.372221 25.21 50.00 24.79 | L1 OFF 20.5
16.560375 46.33 60.00 13.67 | L1 OFF 20.5
16.560375 33.83 50.00 16.17 | L1 OFF 20.5




EUT Information

Site: COO01-CA
Power: 120Vac/60Hz
Project 210727003
Mode 2
Full Spectrum
100T
0T
80T
70T
g 60_\ CISPR-QP Limit at Main Ports
m s
© R.Ave 2
£ sot PN % :
S Ll $ &o
- 07 g
1 <\‘
30T
201
10T
0 } } } —— } } } } } —t
150k 300 400500 800 1M 2M 3M 4M 5M 8 1
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.252186 48.55 --- 61.69 13.13| N OFF 20.3
0.252186 --- 47.65 51.69 4.03| N OFF 20.3
0.505590 45.58 56.00 10.42 | N OFF 20.3
0.505590 42.32 46.00 3.68| N OFF 20.3
8.185506 34.92 60.00 25.08 | N OFF 20.4
8.185506 --- 29.18 50.00 20.82 | N OFF 20.4
8.307744 45.30 - 60.00 14.70 | N OFF 20.4
8.307744 30.34 50.00 19.66 | N OFF 20.4
8.442339 48.12 - 60.00 11.88 | N OFF 20.4
8.442339 - 35.19 50.00 14.81 | N OFF 20.4
8.632581 36.03 60.00 23.97 | N OFF 20.4
8.632581 30.45 50.00 1955 | N OFF 20.4
8.759265 52.40 60.00 7.60 | N OFF 20.4
8.759265 40.40 50.00 9.60 | N OFF 20.4
8.893149 46.22 - 60.00 13.78 | N OFF 20.4
8.893149 --- 31.28 50.00 18.72 | N OFF 20.4
9.015414 49.03 - 60.00 10.97 | N OFF 20.4
9.015414 30.97 50.00 19.03| N OFF 20.4
9.374523 52.36 60.00 7.64 | N OFF 20.4
9.374523 - 31.26 50.00 18.74 | N OFF 20.4
9.618756 47.11 === 60.00 12.89 | N OFF 20.4




Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) (dBuv) (dB) (dB)
9.618756 32.63 50.00 17.37 | N OFF 20.4
9.821031 36.53 60.00 23.47 | N OFF 20.4
9.821031 28.84 50.00 21.16 | N OFF 20.4
9.950703 50.39 60.00 9.61 | N OFF 20.4
9.950703 32.91 50.00 17.09 | N OFF 20.4
10.101003 52.44 60.00 7.56 | N OFF 20.5
10.101003 40.01 50.00 9.99 | N OFF 20.5
10.292586 52.33 60.00 7.67 | N OFF 20.5
10.292586 40.12 50.00 9.88 | N OFF 20.5
10.422753 43.61 60.00 16.39 | N OFF 20.5
10.422753 28.68 50.00 21.32 | N OFF 20.5
10.545054 50.81 60.00 9.19 | N OFF 20.5
10.545054 37.39 50.00 12.61 | N OFF 20.5
10.871772 44.86 60.00 15.14 | N OFF 20.5
10.871772 27.57 50.00 2243 | N OFF 20.5
10.929957 48.48 60.00 1152 | N OFF 20.5
10.929957 35.71 50.00 1429 | N OFF 20.5
11.001714 42.88 60.00 17.12 | N OFF 20.5
11.001714 28.49 50.00 2151 | N OFF 20.5
11.067828 42.60 60.00 17.40 | N OFF 20.5
11.067828 27.41 50.00 22.59 | N OFF 20.5
11.447844 51.25 60.00 8.75| N OFF 20.5
11.447844 35.32 50.00 14.68 | N OFF 20.5
11.509287 51.56 60.00 8.44 | N OFF 20.5
11.509287 32.07 50.00 1793 | N OFF 20.5
11.571873 53.84 60.00 6.16 | N OFF 20.5
11.571873 33.94 50.00 16.06 | N OFF 20.5
11.640633 53.45 60.00 6.55 | N OFF 20.5
11.640633 38.32 50.00 11.68 | N OFF 20.5
11.829084 46.20 60.00 13.80 | N OFF 20.5
11.829084 29.89 50.00 20.11 | N OFF 20.5
11.952969 51.37 60.00 8.63 | N OFF 20.5
11.952969 38.40 50.00 11.60 | N OFF 20.5
12.082839 42.44 60.00 17.56 | N OFF 20.5
12.082839 28.44 50.00 2156 | N OFF 20.5
12.214905 33.83 60.00 26.17 | N OFF 20.5
12.214905 27.75 50.00 22.25 | N OFF 20.5
12.340518 49.89 60.00 10.11 | N OFF 20.5
12.340518 37.28 50.00 12.72 | N OFF 20.5
12.466959 37.96 60.00 22.04 | N OFF 20.5
12.466959 29.01 50.00 20.99 | N OFF 20.5
12.593382 49.71 60.00 10.29 | N OFF 20.5
12.593382 36.67 50.00 13.33 | N OFF 20.5
12.791049 48.19 60.00 11.81 | N OFF 20.5
12.791049 34.77 50.00 1523 | N OFF 20.5
12.976710 46.90 60.00 13.10 | N OFF 20.5
12.976710 33.79 50.00 16.21 | N OFF 20.5
13.239870 40.84 60.00 19.16 | N OFF 20.5
13.239870 28.54 50.00 21.46 | N OFF 20.5
16.303686 50.76 60.00 9.24 | N OFF 20.5
16.303686 36.80 50.00 13.20 | N OFF 20.5
16.434789 50.57 60.00 9.43 | N OFF 20.5
16.434789 35.27 50.00 1473 | N OFF 20.5
16.555065 50.63 60.00 9.37 | N OFF 20.5
16.555065 36.36 50.00 13.64 | N OFF 20.5
16.693404 48.16 60.00 11.84 | N OFF 20.5
16.693404 31.14 50.00 18.86 | N OFF 20.5




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

Appendix C. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Fu Chen
Relative Humidity : (42~50%
Band 4 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBupV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5627.6 53.27 |-14.93 68.2 40.06 31.98 11.62 | 30.39 | 250 | 141 P H
5698 62.63 411 103.73 49.35 31.98 11.72 | 3042 | 250 | 141 P H
5719.6 71.06 |-39.63 | 110.69 57.68 32.05 11.75 | 3042 | 250 | 141 P H
5725 76.32 -45.88 122.2 62.91 32.07 11.76 | 3042 | 250 | 141 P H
4840 5469 |-19.31 74 42.79 31.48 10.84 | 30.42 - - P H
4840 4419 -9.81 54 32.29 31.48 10.84 | 30.42 - - A | H
5428 5439 |-19.61 74 41.53 31.79 11.43 | 30.36 - - P H
5428 44.77 -9.23 54 31.91 31.79 11.43 | 30.36 - - A | H
* 5745 104.65 - - 91.15 32.14 11.78 | 3042 | 250 | 141 P H
802.11a
* 5745 98.14 - - 84.64 32.14 11.78 | 3042 | 250 | 141 A | H
CH 149
5606.2 53.31 -14.89 68.2 40.19 31.91 11.59 | 30.38 | 102 | 263 P |V
5745MHz

5697.2 70.12 -33.02| 103.14 56.85 31.97 11.72 | 3042 | 102 | 263 P |V
5719.2 79.42 -31.16 | 110.58 66.05 32.04 11.75 | 3042 | 102 | 263 P |V
5724.8 84.05 |-37.69| 121.74 70.66 32.06 11.75 | 3042 | 102 | 263 P |V
4786 55.39 |-18.61 74 43.53 31.49 10.79 | 30.42 - - P |V
4786 4411 -9.89 54 32.25 31.49 10.79 | 30.42 - - AV
5446 54.32 -19.68 74 41.42 31.81 11.45 | 30.36 - - P |V
5446 45.06 -8.94 54 32.16 31.81 11.45 | 30.36 - - AV
* 5745 113.04 - - 99.56 32.12 11.78 | 3042 | 102 | 263 P |V
* 5745 105.37 - - 91.89 32.12 11.78 | 3042 | 102 | 263 AV

TEL : 408 9043300
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SPORTON LAB.
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Report No. : FR210727003E

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

5614 52.64 -15.56 68.2 39.44 31.99 11.6 30.39 | 269 143 P H

5679.8 52.55 -37.74 90.29 39.3 31.97 11.69 | 30.41 269 143 P H

5719 54.42 -56.1 110.52 41.05 32.04 11.75 | 30.42 | 269 143 P H

5724.2 56.26 -64.12 | 120.38 42.87 32.06 11.75 | 30.42 | 269 143 P H

4816 5417 -19.83 74 42.26 315 10.83 | 30.42 - - P H

4816 43.84 -10.16 54 31.93 31.5 10.83 | 30.42 - - A H

5392 53.17 -20.83 74 40.42 317 1.4 30.35 - - P H

5392 44.43 -9.57 54 31.68 31.7 1.4 30.35 - - A H

* 5785 106.58 - - 92.9 32.27 11.84 | 3043 | 269 143 P H

* 5785 98.39 - - 84.71 32.27 11.84 | 3043 | 269 143 A H

5854.8 54.63 -56.63 | 111.26 40.71 32.47 11.92 | 3047 | 269 143 P H

5867.4 53.92 -53.41| 107.33 39.99 32.47 11.94 | 3048 | 269 143 P H

5880 54.69 -46.8 101.49 40.76 32.47 11.95 | 30.49 | 269 143 P H

80212 5935.2 54.66 -13.54 68.2 40.58 32.57 12.02 | 30.51 269 143 P H

CH 157 5632.8 53.37 -14.83 68.2 40.22 31.91 11.63 | 30.39 | 100 | 263 P |V
5785MHz

5698.8 54 .57 -49.75| 104.32 41.29 31.98 11.72 | 3042 | 100 | 263 P |V

5719 60.37 -50.15| 110.52 47 32.04 11.75 | 3042 | 100 | 263 P |V

5724.2 63.46 -56.92 | 120.38 50.08 32.05 11.75 | 30.42 | 100 | 263 P |V

4888 54.34 -19.66 74 42.54 31.34 10.86 304 - - P |V

4888 43.62 -10.38 54 31.82 31.34 10.86 304 - - A |V

5404 53.69 -20.31 74 40.95 31.68 11.41 30.35 - - P |V

5404 44.62 -9.38 54 31.88 31.68 11.41 30.35 - - AV

* 5785 113.87 - - 100.19 | 32.27 11.84 | 3043 | 100 | 263 P |V

* 5785 105.62 - - 91.94 32.27 11.84 | 3043 | 100 | 263 AV

5852.4 59.34 -57.39 | 116.73 45.41 32.48 11.92 | 3047 | 100 | 263 P |V

5860.4 58.3 -50.99 | 109.29 44.37 32.48 11.93 | 3048 | 100 | 263 P |V

5883.4 55.04 -43.92 98.96 41.06 32.51 11.96 | 30.49 | 100 | 263 P |V

5936.4 54.44 -13.76 68.2 40.35 32.58 12.02 | 30.51 100 | 263 P |V

TEL : 408 9043300 Page Number : C2 of C23
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WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

4828 5464 |-19.36 74 42.74 31.49 10.83 | 30.42 - - P H
4828 43.78 | -10.22 54 31.88 31.49 10.83 | 30.42 - - A | H
5416 53.61 -20.39 74 40.78 31.76 11.42 | 30.35 - - P H
5416 45.06 -8.94 54 32.23 31.76 11.42 | 30.35 - - A | H
* 5825 106.67 - - 92.83 324 11.89 | 3045 | 271 139 P H
* 5825 88.58 - - 74.74 324 11.89 | 3045 | 271 139 A | H
5850 7118 |-51.02 122.2 57.26 32.47 11.92 | 3047 | 271 139 P H
5856 64.26 |-46.26| 110.52 50.34 32.47 11.92 | 30.47 | 271 139 P H
5875 56.42 -48.78 105.2 42.49 32.47 11.95 | 3049 | 271 139 P H
802112 5948.4 5444 | -13.76 68.2 40.32 326 12.03 | 30.51 | 271 139 P H
CH 165 4768 53.93 | -20.07 74 422 31.41 10.75 | 30.43 - - P |V

5825MHz
4768 43.73 | -10.27 54 32 31.41 10.75 | 30.43 - - AV
5446 53.99 | -20.01 74 41.09 31.81 11.45 | 30.36 - - P |V
5446 44.86 -9.14 54 31.96 31.81 11.45 | 30.36 - - AV
* 5825 114.47 - - 100.63 324 11.89 | 3045 | 101 272 P |V
* 5825 106.34 - - 92.5 324 11.89 | 30.45 | 101 272 AV
5851 79.67 |-40.25, 119.92 65.75 32.47 11.92 | 3047 | 101 272 P |V
5855 73.58 | -37.22 110.8 59.65 32.48 11.92 | 30.47 | 101 272 P |V
5875.2 64.13 |-40.92| 105.05 50.17 325 11.95 | 3049 | 101 272 P |V
5926 55.41 -12.79 68.2 41.36 32.56 12 30.51 101 272 P |V

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

Band 4 5725~5850MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
11213 48.14 | -25.86 74 59.06 39.72 17.65 | 68.29 - - P | H
11213 37.67 |-16.33 54 48.59 39.72 17.65 | 68.29 - - A | H
11490 4718 |-26.82 74 56.83 40.16 17.93 | 67.74 - - P | H
14490 50.75 | -23.25 74 56.45 41.94 20.34 | 67.98 - - P | H
14490 418 -12.2 54 475 41.94 20.34 | 67.98 - - A | H
17235 49.61 -18.59 68.2 56.01 40.73 2158 | 68.71 - - P | H
18000 57.23 |-16.77 74 56.18 48.82 21.95 | 69.72 - - P | H
18000 49.16 -4.84 54 48.11 48.82 2195 | 69.72 - - A | H
H
H
H
802.11a
H
CH 149
11490 47.49 |-26.51 74 57.22 40.08 17.93 | 67.74 - - P |V
5745MHz
11576 48.58 |-25.42 74 58.17 40 18.02 | 67.61 - - P |V
11576 38.87 | -15.13 54 48.46 40 18.02 | 67.61 - - AV
14490 50.7 -23.3 74 56.4 41.94 20.34 | 67.98 - - P |V
14490 4195 |-12.05 54 47.65 41.94 20.34 | 67.98 - - AV
17235 49.44 | -18.76 68.2 55.64 40.93 2158 | 68.71 - - P |V
18000 57.92 |-16.08 74 56.65 49.04 21.95 | 69.72 - - P |V
18000 49.35 -4.65 54 48.08 49.04 2195 | 69.72 - - AV
\%
\%
\Y%
\%
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FCC RADIO TEST REPORT

Report No. : FR210727003E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11323 48.52 |-25.48 74 59.21 39.82 17.76 | 68.27 - - P | H
11323 38.47 |-1553 54 49.16 39.82 17.76 | 68.27 - - A | H
11570 47.4 -26.6 74 56.97 40.04 18.01 | 67.62 - - P | H
14490 51 -23 74 56.7 41.94 20.34 | 67.98 - - P | H
14490 4188 |-12.12 54 47.58 41.94 20.34 | 67.98 - - A | H
17355 50.97 | -17.23 68.2 56.89 41.6 2164 | 69.16 - - P | H
18000 58.94 |-15.06 74 57.89 48.82 21.95 | 69.72 - - P | H
18000 49.06 -4.94 54 48.01 48.82 2195 | 69.72 - - A | H
H
H
H
802.11a
H
CH 157
11433 49.44 | -24.56 74 59.49 40.01 17.87 | 67.93 - - P |V
5785MHz
11433 39.08 |-14.92 54 49.13 40.01 17.87 | 67.93 - - AV
11570 47.72 |-26.28 74 57.32 40.01 18.01 | 67.62 - - P |V
14490 51.23 | -22.77 74 56.93 41.94 20.34 | 67.98 - - P |V
14490 41.91 -12.09 54 47.61 41.94 20.34 | 67.98 - - AV
17355 52.15 | -16.05 68.2 57.89 41.78 2164 | 69.16 - - P |V
18000 58.18 |-15.82 74 56.91 49.04 21.95 | 69.72 - - P |V
18000 49.3 -4.7 54 48.03 49.04 2195 | 69.72 - - AV
\%
\%
\Y%
\%
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WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11378 48.8 -25.2 74 59.16 39.96 17.81 | 68.13 - - P H
11378 38.76 -15.24 54 49.12 39.96 17.81 | 68.13 - - A H
11650 47.81 -26.19 74 57.57 39.74 18.09 | 67.59 - - P H
14490 50.38 -23.62 74 56.08 41.94 20.34 | 67.98 - - P H
14490 41.99 -12.01 54 47.69 41.94 20.34 | 67.98 - - A H
17475 50.7 -17.5 68.2 55.95 42.53 21.69 | 69.47 - - P H
17989 57.51 -16.49 74 56.9 48.53 21.93 | 69.85 - - P H
17989 48.64 -5.36 54 48.03 48.53 21.93 | 69.85 - - A H
H
H
H
802.11a
H
CH 165
11279 48.68 -25.32 74 59.62 39.67 17.71 | 68.32 - - P |V
5825MHz
11279 38.08 -15.92 54 49.02 39.67 17.71 | 68.32 - - AV
11650 46.78 -27.22 74 56.53 39.75 18.09 | 67.59 - - P |V
14491 50.71 -23.29 74 56.4 41.95 20.34 | 67.98 - - P |V
14491 41.91 -12.09 54 47.6 41.95 20.34 | 67.98 - - AV
17475 50.94 -17.26 68.2 56 42.72 21.69 | 69.47 - - P |V
17978 57.91 -16.09 74 57.42 48.54 2193 | 69.98 - - P |V
17978 48.63 -5.37 54 48.14 48.54 21.93 | 69.98 - - A |V
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 4 - 5725~5850MHz

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5649.4 60.38 -7.82 68.2 4717 31.96 11.65 304 100 179 P H
5700 77.09 -28.11 105.2 63.81 31.98 11.72 | 30.42 | 100 179 P H
5719.4 84.58 -26.05| 110.63 71.2 32.05 11.75 | 3042 | 100 179 P H
5724 .4 92.28 -28.55| 120.83 78.89 32.06 11.75 | 3042 | 100 179 P H
5104 54.08 -19.92 74 41.22 32.16 11.07 | 30.37 - - P H
5104 44.52 -9.48 54 31.66 32.16 11.07 | 30.37 - - A H
5440 53.88 -20.12 74 40.98 31.82 11.44 | 30.36 - - P H
5440 44.71 -9.29 54 31.81 31.82 11.44 | 30.36 - - A H
802.11n * 5745 118.43 - - 104.93 | 32.14 11.78 | 30.42 | 100 179 P H
HT20 * 5745 110.88 - - 97.38 32.14 11.78 | 30.42 | 100 179 A H
CH 149 5606.2 52.66 -15.54 68.2 39.54 31.91 11.59 | 30.38 | 385 | 239 P |V
5745MHz 5699.6 65.6 |-39.31| 104.91 | 5232 | 3198 | 1172 | 3042 | 385 | 239 | P |V
5718.6 75.29 -35.12 | 110.41 61.92 32.04 11.75 | 3042 | 385 | 239 P |V
5723.2 83.28 -34.82 118.1 69.9 32.05 11.75 | 3042 | 385 | 239 P |V
4816 54.28 -19.72 74 42.33 31.54 10.83 | 30.42 - - P |V
4816 43.66 -10.34 54 31.71 31.54 10.83 | 30.42 - - AV
5410 54.2 -19.8 74 41.43 31.7 11.42 | 30.35 - - P |V
5410 44.65 -9.35 54 31.88 317 11.42 | 30.35 - - AV
* 5745 110.08 - - 96.6 32.12 11.78 | 30.42 | 385 | 239 P |V
* 5745 102.24 - - 88.76 32.12 11.78 | 3042 | 385 | 239 AV
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

5633.6 53.47 | -14.73 68.2 40.25 31.98 11.63 | 30.39 | 100 | 183 P H

5698.4 59.96 |-44.06| 104.02 46.68 31.98 11.72 | 3042 | 100 | 183 P H

5718.8 70.14 | -40.32| 110.46 56.77 32.04 11.75 | 3042 | 100 | 183 P H

57242 71.02 -49.36 | 120.38 57.63 32.06 11.75 | 3042 | 100 | 183 P H

4822 55.01 -18.99 74 43.11 31.49 10.83 | 30.42 - - P H

4822 43.69 | -10.31 54 31.79 31.49 10.83 | 30.42 - - A | H

5434 53.17 | -20.83 74 40.29 31.8 11.44 | 30.36 - - P H

5434 44.88 -9.12 54 32 31.8 11.44 | 30.36 - - A | H

* 5785 118.54 - - 104.86 | 32.27 11.84 | 3043 | 100 | 183 P H

* 5785 110.85 - - 97.17 32.27 11.84 | 3043 | 100 | 183 A | H

5850.4 68.19 -53.1 121.29 54.27 32.47 11.92 | 30.47 | 100 | 183 P H

5859.6 65.05 |-44.46| 109.51 51.13 32.47 11.93 | 3048 | 100 | 183 P H

802.11n 5878.4 58.85 |-43.82| 102.67 44.92 32.47 11.95 | 3049 | 100 | 183 P H

HT20 5935.4 53.96 |-14.24 68.2 39.88 32.57 12.02 | 30.51 100 | 183 P H

CH 157 5606.2 51.6 -16.6 68.2 38.48 31.91 11.59 | 30.38 | 399 | 245 P |V

5785MHz 5676.4 53.52 |-34.26| 87.78 4029 | 3195 | 11.69 | 3041 | 399 | 245 | P | V

5717.8 57.2 -52.98 | 110.18 43.85 32.03 11.74 | 3042 | 399 | 245 P |V

5723 60.47 |-5717| 117.64 47.09 32.05 11.75 | 3042 | 399 | 245 P |V

4996 53.57 | -20.43 74 41.27 31.76 10.92 | 30.38 - - P |V

4996 44.02 -9.98 54 31.72 31.76 10.92 | 30.38 - - AV

5452 5425 |-19.75 74 41.33 31.83 11.45 | 30.36 - - P |V

5452 4513 -8.87 54 32.21 31.83 11.45 | 30.36 - - AV

* 5785 110.36 - - 96.68 32.27 11.84 | 30.43 | 399 | 245 P |V

* 5785 102.14 - - 88.46 32.27 11.84 | 3043 | 399 | 245 AV

5851.8 57.14 | -60.96 118.1 43.22 32.47 11.92 | 30.47 | 399 | 245 P |V

5856 55.74 | -54.78 | 110.52 41.81 32.48 11.92 | 3047 | 399 | 245 P |V

5909.8 5459 |-2483| 7942 40.56 32.54 11.99 30.5 399 | 245 P |V

5929.6 53.17 |-15.03 68.2 39.1 32.57 12.01 | 30.51 399 | 245 P |V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

4924 53.34 | -20.66 74 41.41 31.45 10.88 304 - - P H

4924 43.74 | -10.26 54 31.81 31.45 10.88 304 - - A | H

5446 53.75 |-20.25 74 40.83 31.83 11.45 | 30.36 - - P H

5446 45.03 -8.97 54 32.11 31.83 11.45 | 30.36 - - A | H

* 5825 118.54 - - 104.7 324 11.89 | 3045 | 101 180 P H

* 5825 110.67 - - 96.83 324 11.89 | 3045 | 101 180 A | H

5851.4 85.12 -33.89 | 119.01 71.2 32.47 11.92 | 3047 | 101 180 P H

5855.8 8229 |-28.29| 110.58 68.37 32.47 11.92 | 30.47 | 101 180 P H

802.11n 5876.6 7195 |-32.06| 104.01 58.02 32.47 11.95 | 3049 | 101 180 P H

HT20 5931 55.64 |-12.56 68.2 41.58 32.56 12.01 | 30.51 101 180 P H

CH 165 5068 53.66 | -20.34 74 41.04 31.98 11.02 | 30.38 - - P |V

5825MHz 5068 4445 | -9.55 54 31.83 | 3198 | 11.02 | 30.38 - - AV

5404 52.72 -21.28 74 39.98 31.68 11.41 | 30.35 - - P |V

5404 44.78 -9.22 54 32.04 31.68 11.41 | 30.35 - - AV

* 5825 110.33 - - 96.49 324 11.89 | 3045 | 393 | 240 P |V

* 5825 102.01 - - 88.17 324 11.89 | 30.45 | 393 | 240 AV

5852.2 75.02 -42.16 | 117.18 61.09 32.48 11.92 | 30.47 | 393 | 240 P |V

5855 72.67 | -38.13 110.8 58.74 32.48 11.92 | 30.47 | 393 | 240 P |V

5875.6 61.77 |-42.98| 104.75 47.81 325 11.95 | 3049 | 393 | 240 P |V

5933.6 53.79 | -14.41 68.2 39.72 32.57 12.01 | 30.51 393 | 240 P |V

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

Band 4 5725~5850MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

11490 48.72 -25.28 74 58.37 40.16 17.93 | 67.74 - - P H

1774 49.38 | -24.62 74 59.8 39.27 18.23 | 67.92 - - P H

11774 38.18 | -15.82 54 48.6 39.27 18.23 | 67.92 - - A | H

14490 51.4 -22.6 74 57.1 41.94 20.34 | 67.98 - - P H

14490 4194 | -12.06 54 47.64 41.94 20.34 | 67.98 - - A | H

17235 50.9 -17.3 68.2 57.3 40.73 2158 | 68.71 - - P H

17989 58.15 |-15.85 74 57.54 48.53 21.93 | 69.85 - - P H

17989 48.73 -5.27 54 48.12 48.53 2193 | 69.85 - - A | H

H

H

802.11n H

HT20 H

CH 149 11367 4946 |-24.54 74 59.97 39.86 17.8 68.17 - - P |V

5745MHz 11367 38.51 | -15.49 54 49.02 | 39.86 17.8 | 68.17 - - A |V

11490 47.92 -26.08 74 57.65 40.08 17.93 | 67.74 - - P |V

14491 51.69 | -22.31 74 57.38 41.95 20.34 | 67.98 - - P |V

14491 4197 | -12.03 54 47.66 41.95 20.34 | 67.98 - - AV

17235 50.36 | -17.84 68.2 56.56 40.93 2158 | 68.71 - - P |V

18000 58.4 -15.6 74 57.13 49.04 2195 | 69.72 - - P |V

18000 49.48 -4.52 54 48.21 49.04 2195 | 69.72 - - AV

\Y

\Y

\Y

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

11268 48.02 -25.98 74 58.91 39.73 17.7 68.32 - - P H

11268 37.7 -16.3 54 48.59 39.73 17.7 68.32 - - A | H

11570 4754 | -26.46 74 57.11 40.04 18.01 | 67.62 - - P H

14491 50.65 | -23.35 74 56.35 41.94 20.34 | 67.98 - - P H

14491 4185 | -12.15 54 47.55 41.94 20.34 | 67.98 - - A | H

17355 51.9 -16.3 68.2 57.82 41.6 2164 | 69.16 - - P H

18000 58.94 |-15.06 74 57.89 48.82 21.95 | 69.72 - - P H

18000 49.05 -4.95 54 48 48.82 2195 | 69.72 - - A | H

H

H

802.11n H

HT20 H

CH 157 11400 49.25 |-24.75 74 59.56 39.92 17.83 | 68.06 - - P |V

5785MHz 11400 38.9 -15.1 54 4921 | 39.92 | 17.83 | 68.06 - - A |V

11570 47.79 |-26.21 74 57.39 40.01 18.01 | 67.62 - - P |V

14491 51.03 | -22.97 74 56.72 41.95 20.34 | 67.98 - - P |V

14491 41.89 -12.11 54 47.58 41.95 20.34 | 67.98 - - AV

17355 51.38 | -16.82 68.2 57.12 41.78 2164 | 69.16 - - P |V

17989 58.38 |-15.62 74 57.51 48.79 2193 | 69.85 - - P |V

17989 48.98 -5.02 54 48.11 48.79 2193 | 69.85 - - AV

\Y

\Y

\Y

\Y
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WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11191 49.1 -24.9 74 60.01 39.73 17.62 | 68.26 - - P H
11191 38.36 -15.64 54 49.27 39.73 17.62 | 68.26 - - A H
11650 47.28 -26.72 74 57.04 39.74 18.09 | 67.59 - - P H
14491 50.41 -23.59 74 56.11 41.94 20.34 | 67.98 - - P H
14491 41.8 -12.2 54 475 41.94 20.34 | 67.98 - - A H
17475 52.1 -16.1 68.2 57.35 42.53 21.69 | 69.47 - - P H
18000 57.76 -16.24 74 56.71 48.82 21.95 | 69.72 - - P H
18000 49.15 -4.85 54 48.1 48.82 21.95 | 69.72 - - A H
H
H
802.11n H
HT20 H
CH 165 11650 46.99 -27.01 74 56.74 39.75 18.09 | 67.59 - - P |V
5825MHz 12027 49.43 | -24.57 74 59.4 39.18 | 18.47 | 67.62 - - PV
12027 38.59 -15.41 54 48.56 39.18 18.47 | 67.62 - - A |V
14491 51.35 -22.65 74 57.04 41.95 20.34 | 67.98 - - P |V
14491 41.86 -12.14 54 47.55 41.95 20.34 | 67.98 - - AV
17475 51.3 -16.9 68.2 56.36 42.72 21.69 | 69.47 - - P |V
17989 57.61 -16.39 74 56.74 48.79 2193 | 69.85 - - P |V
17989 48.87 -5.13 54 48 48.79 21.93 | 69.85 - - A |V
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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FCC RADIO TEST REPORT

Report No. : FR210727003E

Band 4 5725~5850MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

5650 62 -6.2 68.2 48.79 31.96 11.65 304 101 176 P H

5697.4 75.71 -27.57 | 103.28 62.43 31.98 11.72 | 30.42 | 101 176 P H

5720 82.42 -28.38 110.8 69.04 32.05 11.75 | 3042 | 101 176 P H

5721.2 83.4 -30.14 | 113.54 70.02 32.05 11.75 | 3042 | 101 176 P H

4834 53.82 -20.18 74 41.91 31.49 10.84 | 30.42 - - P H

4834 4414 -9.86 54 32.23 31.49 10.84 | 30.42 - - A H

5428 53.71 -20.29 74 40.85 31.79 11.43 | 30.36 - - P H

5428 45.69 -8.31 54 32.83 31.79 11.43 | 30.36 - - A H

* 5755 113.1 - - 99.55 32.17 11.8 30.42 | 101 176 P H

* 5755 106.24 - - 92.69 32.17 11.8 30.42 | 101 176 A H

5850.4 61.31 -59.98 | 121.29 47.39 32.47 11.92 | 3047 | 101 176 P H

5855 60.11 -50.69 110.8 46.19 32.47 11.92 | 30.47 | 101 176 P H

802.11n 5875.2 56.78 -48.27 | 105.05 42.85 32.47 11.95 | 3049 | 101 176 P H

HT40 5944 .4 54.4 -13.8 68.2 40.29 32.59 12.03 | 30.51 101 176 P H

CH 151 5610.2 53.68 -14.52 68.2 40.56 31.91 11.59 | 30.38 | 366 | 243 P |V

5755MHz 5697 66.45 |-36.54 | 10299 | 5318 | 3197 | 11.72 | 3042 | 366 | 243 | P | V

5718 7317 -37.07 | 110.24 59.81 32.03 11.75 | 3042 | 366 | 243 P |V

5721.4 75.82 -38.17 | 113.99 62.44 32.05 11.75 | 3042 | 366 | 243 P |V

4840 53.71 -20.29 74 41.75 31.54 10.84 | 30.42 - - P |V

4840 44.49 -9.51 54 32.53 31.54 10.84 | 30.42 - - AV

5434 53.69 -20.31 74 40.84 31.77 11.44 | 30.36 - - P |V

5434 45.18 -8.82 54 32.33 31.77 11.44 | 30.36 - - AV

* 5755 104.09 - - 90.55 32.16 11.8 30.42 | 366 | 243 P |V

* 5755 97.42 - - 83.88 32.16 11.8 3042 | 366 | 243 A |V

5854.4 54.23 -57.94 | 11217 40.3 32.48 11.92 | 3047 | 366 | 243 P |V

5856.6 54.83 -55.52 | 110.35 40.89 32.48 11.93 | 3047 | 366 | 243 P |V

5880.6 53.95 -47.09| 101.04 39.99 325 11.95 | 3049 | 366 | 243 P |V

5936.6 53.23 -14.97 68.2 39.14 32.58 12.02 | 30.51 366 | 243 P |V

TEL : 408 9043300 Page Number : C13 of C23




seamran . FCC RADIO TEST REPORT Report No. : FR210727003E
WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5646.6 53.85 |-14.35 68.2 40.64 31.96 11.65 30.4 100 | 181 P | H
5698.6 63.49 |-40.68| 104.17 50.21 31.98 11.72 | 3042 | 100 | 181 P | H
5718.6 70.77 | -39.64 | 110.41 57.4 32.04 11.75 | 3042 | 100 | 181 P | H
5721 7115 | -41.93| 113.08 57.77 32.05 11.75 | 30.42 | 100 | 181 P | H
5056 52.88 |-21.12 74 40.33 31.93 1 30.38 - - P | H
5056 45.02 -8.98 54 3247 31.93 1 30.38 - - A | H
5452 5483 |-19.17 74 41.89 31.85 11.45 | 30.36 - - P | H
5452 45.76 -8.24 54 32.82 31.85 11.45 | 30.36 - - A | H
* 5795 113.47 - - 99.75 32.31 11.85 | 3044 | 100 | 181 P | H
* 5795 106.25 - - 92.53 32.31 11.85 | 3044 | 100 | 181 A | H
5852.6 76.51 -39.76 | 116.27 62.59 32.47 11.92 | 30.47 | 100 | 181 P | H
5859 7117 | -38.51| 109.68 57.25 32.47 11.93 | 3048 | 100 | 181 P | H
802.11n 5878.2 65.67 |-37.15| 102.82 51.74 32.47 11.95 | 3049 | 100 | 181 P | H
HT40 5935 5496 |-13.24 68.2 40.88 32.57 12.02 | 30.51 100 | 181 P | H
CH 159 5641.6 51.31 -16.89 68.2 38.16 31.91 11.64 30.4 398 | 244 P |V
5795MHz 5694.4 5513 |-45.94| 101.07 | 41.87 | 3197 | 11.71 | 3042 | 398 | 244 | P | V
5719.2 59.21 -51.37 | 110.58 45.84 32.04 11.75 | 3042 | 398 | 244 P |V
5723.2 59.48 | -58.62 118.1 46.1 32.05 11.75 | 3042 | 398 | 244 P |V
4780 54.06 |-19.94 74 42.24 31.46 10.78 | 30.42 - - P |V
4780 44.6 -9.4 54 32.78 31.46 10.78 | 30.42 - - AV
5434 53.1 -20.9 74 40.25 31.77 11.44 | 30.36 - - P |V
5434 45.64 -8.36 54 32.79 31.77 11.44 | 30.36 - - AV
* 5795 104.66 - - 90.94 32.31 11.85 | 30.44 | 398 | 244 P |V
* 5795 97.65 - - 83.93 32.31 11.85 | 3044 | 398 | 244 AV
5852.4 64.75 |-51.98| 116.73 50.82 32.48 11.92 | 30.47 | 398 | 244 P |V
5857.2 60.26 |-49.92| 110.18 46.32 32.48 11.93 | 3047 | 398 | 244 P |V
5875.8 55.86 | -48.75| 104.61 41.9 325 11.95 | 3049 | 398 | 244 P |V
5929 53.68 | -14.52 68.2 39.61 32.57 12.01 | 30.51 | 398 | 244 P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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Band 4 5725~5850MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

11389 48.9 -25.1 74 59.2 39.98 17.82 68.1 - - P H

11389 39.94 -14.06 54 50.24 39.98 17.82 68.1 - - A H

11510 47.31 -26.69 74 56.91 40.15 17.95 67.7 - - P H

14490 50.39 -23.61 74 56.09 41.94 20.34 | 67.98 - - P H

14490 425 -11.5 54 48.2 41.94 20.34 | 67.98 - - A H

17265 48.14 -20.06 68.2 54.4 40.91 2159 | 68.76 - - P H

17989 57.54 -16.46 74 56.93 48.53 21.93 | 69.85 - - P H

17989 49.73 -4.27 54 49.12 48.53 21.93 | 69.85 - - A H

H

H

802.11n H

HT40 H

CH 151 11202 48.17 -25.83 74 59.13 39.67 17.64 | 68.27 - - P |V

5755MHz 11202 39.54 -14.46 54 50.5 39.67 17.64 | 68.27 - - AV

11510 47.58 -26.42 74 57.25 40.08 17.95 67.7 - - P |V

14490 49.51 -24.49 74 55.21 41.94 20.34 | 67.98 - - P |V

14490 42.61 -11.39 54 48.31 41.94 20.34 | 67.98 - - AV

17265 50.61 -17.59 68.2 56.66 41.12 2159 | 68.76 - - P |V

17978 57.83 -16.17 74 57.34 48.54 2193 | 69.98 - - P |V

17978 49.11 -4.89 54 48.62 48.54 21.93 | 69.98 - - A |V

\Y

\Y

\Y

\Y
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WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11345 49.12 -24.88 74 59.69 39.88 17.78 | 68.23 - - P H
11345 39.64 -14.36 54 50.21 39.88 17.78 | 68.23 - - A H
11590 47.13 -26.87 74 56.68 40.01 18.03 | 67.59 - - P H
14490 49.73 -24.27 74 55.43 41.94 20.34 | 67.98 - - P H
14490 42.62 -11.38 54 48.32 41.94 20.34 | 67.98 - - A H
17385 50.35 -17.85 68.2 56.19 41.82 21.65 | 69.31 - - P H
17989 57.55 -16.45 74 56.94 48.53 21.93 | 69.85 - - P H
17989 49.41 -4.59 54 48.8 48.53 21.93 | 69.85 - - A H
H
H
802.11n H
HT40 H
CH 159 11279 49.13 -24.87 74 60.07 39.67 17.71 | 68.32 - - P |V
5795MHz 11279 4913 | -4.87 54 60.07 | 39.67 | 17.71 | 68.32 - - A |V
11590 47.24 -26.76 74 56.82 39.98 18.03 | 67.59 - - P |V
14490 49.54 -24.46 74 55.24 41.94 20.34 | 67.98 - - P |V
14490 42.53 -11.47 54 48.23 41.94 20.34 | 67.98 - - AV
17385 52.7 -15.5 68.2 58.34 42.02 21.65 | 69.31 - - P |V
17989 57.81 -16.19 74 56.94 48.79 2193 | 69.85 - - P |V
17989 49.81 -4.19 54 48.94 48.79 21.93 | 69.85 - - A |V
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Band 4 5725~5850MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5649.8 62.33 -5.87 68.2 49.12 31.96 11.65 304 106 181 P H
5700 70.45 -34.75 105.2 5717 31.98 11.72 | 30.42 | 106 181 P H
5719.4 74.04 -36.59 | 110.63 60.66 32.05 11.75 | 3042 | 106 181 P H
5720.6 74.14 -38.03 | 11217 60.76 32.05 11.75 | 3042 | 106 181 P H
4918 53 -21 74 41.08 31.44 10.88 304 - - P H
4918 45.03 -8.97 54 33.11 31.44 10.88 304 - - A H
5440 55.68 -18.32 74 42.78 31.82 11.44 | 30.36 - - P H
802.11ac 5440 46.43 -7.57 54 33.53 31.82 11.44 | 30.36 - - A H
VHTS80 * 5775 107.92 - - 94.29 32.24 11.82 | 30.43 | 106 181 P H
CH 155 * 5775 100.18 - - 86.55 32.24 11.82 | 30.43 | 106 181 A H
5775MHz 5851.6 69.19 | -49.36 11855 | 5527 | 3247 | 11.92 | 3047 | 106 | 181 | P | H
5860.8 68.03 -41.14 | 109.17 54.11 32.47 11.93 | 30.48 | 106 181 P H
5875 63.32 -41.88 105.2 49.39 32.47 11.95 | 3049 | 106 181 P H
5925.6 57.32 -10.88 68.2 43.29 32.54 12 30.51 106 181 P H
5648.2 55.13 -13.07 68.2 41.96 31.92 11.65 304 381 242 P |V
5699.6 64.23 -40.68 | 104.91 50.95 31.98 11.72 | 3042 | 381 242 P |V
5718.8 62.88 -47.58 | 110.46 49.51 32.04 11.75 | 30.42 | 381 242 P |V
5724 63.75 -56.17 | 119.92 50.37 32.05 11.75 | 3042 | 381 242 P |V
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4978 53.93 -20.07 74 41.8 31.61 10.91 | 30.39 - - P |V
4978 45.65 -8.35 54 33.52 31.61 10.91 | 30.39 - - AV
5416 53.41 -20.59 74 40.63 31.71 11.42 | 30.35 - - P |V
802.11ac 5416 46.27 -7.73 54 33.49 31.71 11.42 | 30.35 - - AV
VHT80 * 5775 97.88 - - 84.26 32.23 11.82 | 30.43 | 381 242 P |V
CH 155 * 5775 90.9 - - 77.28 32.23 11.82 | 30.43 | 381 242 AV
5775MHz 5853.4 60.78 | -53.67 | 114.45 | 46.85 | 3248 | 11.92 | 3047 | 381 | 242 | P | V
5857.4 57.95 -52.18 | 110.13 44.01 32.48 11.93 | 30.47 | 381 242 P |V
5880.6 57.03 -44.01| 101.04 43.07 325 11.95 | 3049 | 381 242 P |V
5929.8 53.86 -14.34 68.2 39.79 32.57 12.01 | 30.51 381 242 P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11147 48.55 -25.45 74 59.39 39.79 17.57 68.2 - - P H
11147 39.87 -14.13 54 50.71 39.79 17.57 68.2 - - A H
11550 47.51 -26.49 74 57.11 40.06 17.99 | 67.65 - - P H
14491 51.39 -22.61 74 57.09 41.94 20.34 | 67.98 - - P H
14491 434 -10.6 54 491 41.94 20.34 | 67.98 - - A H
17325 51.41 -16.79 68.2 57.43 41.36 21.62 69 - - P H
17989 59.25 -14.75 74 58.64 48.53 21.93 | 69.85 - - P H
17989 51.18 -2.82 54 50.57 48.53 21.93 | 69.85 - - A H
H
H
802.11ac H
VHT80 H
CH 155 11411 48.61 -25.39 74 58.84 39.95 17.84 | 68.02 - - P |V
5775MHz 11411 40.27 -13.73 54 50.5 39.95 17.84 | 68.02 - - AV
11550 47.71 -26.29 74 57.33 40.04 17.99 | 67.65 - - P |V
14490 51.12 -22.88 74 56.82 41.94 20.34 | 67.98 - - P |V
14490 43.29 -10.71 54 48.99 41.94 20.34 | 67.98 - - AV
17325 51.59 -16.61 68.2 57.43 41.54 21.62 69 - - P |V
17989 58.87 -15.13 74 58 48.79 2193 | 69.85 - - P |V
17989 51.41 -2.59 54 50.54 48.79 21.93 | 69.85 - - A |V
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Emission above 18GHz

5GHz WIFI 802.11ac VHT80 (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
36486 46.73 -27.27 74 37.94 42.35 21.68 | 55.24 - - P H
H
H
H
H
H
H
H
H
H
5GHz H
802.11ac H
VHTS80 36472 44.86 -29.14 74 36.19 42.25 21.66 | 55.24 - - P |V
SHF \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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5GHz WIFI 802.11ac VHT80 (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 ( MHz) (dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

79.47 251 -14.9 40 42.42 13.65 1.45 32.42 - - P H

151.25 21.29 -22.21 43.5 34.43 17.27 1.99 324 - - P H

358.83 40.43 -5.57 46 48.91 20.95 3.05 3248 | 100 90 Q | H

574.17 29.59 -16.41 46 32.35 26.02 3.84 32.62 - - P H

859.35 31.36 -14.64 46 29.17 29.3 4.78 31.89 - - P H

920.46 32.47 -13.53 46 29.18 29.83 4.93 31.47 - - P H

H

H

H

H

5GHz H

802.11ac H

VHTS80 78.5 24.01 -15.99 40 41.44 13.55 1.44 3242 - - P |V

LF 150.28 24.69 -18.81 435 37.73 17.37 1.99 324 - - P |V

357.86 36.29 -9.71 46 44.81 20.91 3.05 32.48 - - P |V

525.67 27.56 -18.44 46 32.37 241 3.69 326 - - P |V

845.77 30.8 -15.2 46 28.81 29.22 4.75 31.98 - - P |V

945.68 33.94 -12.06 46 29.16 31.03 5 31.25 - - P |V

\Y

\Y

\Y

\Y

\Y

V

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as

against limit or noise floor only.

means no suspected emission found and emission level has at least 6dB margin
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1 (MHz) |(dBpV/im)| (dB) |(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
802.11a 11213 4814 |-2586 74 50.06 | 39.72 | 17.65 | 68.29 P | H
CH 149
5745MHz 11213 3767 |-16.33 54 48.59 39.72 17.65 | 68.29 A | H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 11213MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 39.72(dB/m) + 17.65(dB) + 59.06(dBuV) — 68.29 (dB)
=48.14 (dBuV/m)

2. Margin Limit(dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 48.14(dBuV/m) — 74(dBuV/m)

= -25.86(dB)

For Average Limit @ 11213MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 39.72(dB/m) + 17.65(dB) + 48.59(dBuV) — 68.29 (dB)
= 37.67 (dBuV/m)
2. Margin Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 37.67(dBuV/m) — 54(dBuV/m)

= -16.33(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

: Temperature : 20~25°C
Test Engineer : Fu Chen
Relative Humidity : [42~50%
Note symbol
-L Low channel location
-R High channel location
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Band 4 - 5725~5850MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH149 5745MHz

Horizontal

Fundamental

el (dBuVim)

Date: 2022.07.01

A (@BuVim)

Avg

Left blank

et 2022071
PEAK BB 1621
1260 1260
)
120 =+ 120
=
snq) —r saa)
a4 — sa0)
704 - » el e | N e N T e R B | peAKUNY
e ) I
Py . N,M 560 s
T L
420 | Y em———
200 200
1a0) 1a0)
o o wewwwo s &R Em e 00 F000. oo oo £ oo 7
Frequency (M) Frequency (M)
Site. 03CHO2-CA Site. 03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL Condition PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL
RBWAI000.000KHz VBW:3000.000KHz SWT:Auto RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
J By oate 20220701
1260
1124
sua)
oad)
700] [ PEAK{UNI)|
550 v 54
A0 T TR T s e T e
200
1a0)
S0 a0 4o doon oo G0 Sioo 2 w06 5400540
Fooncs (i)
03CH02-CA
Condition PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL
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WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH149 5745MHz

Vertical

Fundamental

Peak

) (@Buvim) Date: 20220701

PERK_BE(B4)_16.24]

1260

120 /

420
280)
140
500 5630, 5%, 5670 5% 5710 5730, 5750 6770, E
Frequency (MHz)
Site 03CH02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

s B vate: 20220701
1260

129

s

o4

700 —H L P sl PEAK(UNI)
s6d e
224 M,,MM

24

1

o0 000 o0 oo 000 o 0
Froqvency M)

Sit

Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Avg

Left blank

A (¢Buvim) Date: 2022.07.01
1260
a0
sa.f
sl
700 I
s6.) 2554
L R S e e e mmmaaniE
280
1ag)

00 400 4700 4800 4900 5000 500 5200 5300 A0, 54

Frequency (Wiz)

Site 03CHO2-CA

Condition : PEAK(UNTT) 3m HORN-HF_01895_2021 VERTICAL
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WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH157 5785MHz

Horizontal

Fundamental

Peak

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

1 aBovim) Date: 2022.07-01 ) aBovim) Date: 2022.0701
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280 200
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G0 S0 S0 S0 Se0 w0 @ G w0, E 000 0. 5000, w000 5000, D K
Freauency (MHa) Freauency ()
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Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL Condition PEAK(UNIT) 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o @Buvim) Date: 20220701
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N\
20 ———
98.0) ""‘k \\
a4l -
'\\M ~
700 W, S geiea)_to.21]
N,
o
4
56.0] . -y
429
200
149
7w W S S0 S @ @0 6 EL
Freauency (MHa)
Site. 03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL

TEL : 408 9043300

Page Number

: D4 of D30



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727003E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH157 5785MHz

1 Vertical Fundamental

) (@Buvim)

.
y
- /
wd L wd
o M’M
700 L T [ el e e T BT H e e S B oo
;

. ; / oo
T o T o
R P,

s i

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 2022.07.01

704 = “Sink geimo i

56.0) 4

750 780 sa00. 5820, Ses. 5000 5920, ET

540, 566

Frequency (MHz)

Site 03CHO2-CA

Condition  :PEAK_BE(84)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 408 9043300 Page Number : D5 of D30



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727003E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH165 5825MHz

1 Horizontal Fundamental

) (@Buvim)

Date: 20220701 A (@BuVim) Date: 20220701
1260 1260
12 N 12
o, ~
98] ~ 98.0]

b
s sttt

N
S PENG BEBA) 1524 PO T ' e I e T Y e e s e peakuM
F
e pm—— 9 o e
420 W‘
280
140

5860, 5900 5920, 000 2000, 3000,

N
N,

750 780, s

0. 5860, 5000, 5000, 7
Frequency (MHz)

"
ud 2
od
T
A

4000,
Frequency (MHz)
Site 03CH02-C/

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

03CH02-CA
Condition : PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

TEL : 408 9043300 Page Number : D6 of D30



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727003E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH165 5825MHz

1 Vertical Fundamental

) (@Buvim)

vate 20220701 ) By vate 20220701
1260 1260

1120 — AN 120

/ | -

ot , . oaa)

y o S
700) i PENK_BEBY) 16.24 PO T ' [ ST e B T T s e s e B PEakuN
soofutt” 560 4
A O

a2 T me—

200 200

1aq) 1aq)

7w o s S0 o G0 o sz = o0 7000, o0, 000 £ oo K
Freauency Mz} requency ()

sire . 03CH02-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

TEL : 408 9043300 Page Number : D7 of D30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

Band 4 - 5725~5850MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH149 5745MHz

1 Horizontal

Vertical

56 s + v
O O P P e e e B et
280
149
T2000.

el (@BuVim) Date: 2022.07-04
1260
120
98.0)
840)

PEAK(UNI)
7001 W

1 aB

Date: 2022.07-04

1260

120

700/

=R

PEAK(UNI)

e —

4
(Y SNPP E ey L SN— B
420
12000,

280
149
900 600, 0000 74000, 6000, a0 %00 6000, 0000 74000, 6000 0
Freauency (MHz) Freauency (MHz)
Site cA site 03CH02-CA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
A @Buvim) Date: 2022.07.04 A dBuvim) Date: 2022.07.04
1260 1260
129 129
98 98
84 849
PEAK(UNI) PEAK(UNY)
709 709
560 VG54 560 VG54
A A I o e S P A o |
R B N O O
420 420
200 200
19 149
7700 17730, 17750, 17770 17790, 17610, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17570, 100

Frequency (Miz)
Site 03CH02-CA
Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL

Avg

{7700 17730, 17750, 17770, 17790, 17870, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970, _ 18000

Site 03¢

Condition

HO2-CA
EAK(UNII) 3m HORN-HF_01895_2021 VERTICAL

Frequency (Miz)

TEL : 408 9043300

Page Number : D8 of D30



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727003E

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11a CH157 5785MHz

1 Horizontal Vertical

Date: 2022.07-04 ) (@Buvim)

Date: 20220704

PEAKUND| PEAK(UNI)

oo L LA L  L ool L LA L

s6.0) sl s6.0)

.
1 P o At et
e o P e — G
280) 280)
140) 140)
0005000, 0000, 12000, 4000, 6000, a0 0005000, 0000, 12000, 4000, 6000, T
Froquency (MHz) Froquency (MHz)
Site 03CHO2-CA Site CA
Condition : PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D9 of D30



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727003E

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11a CH165 5825MHz

1 Horizontal Vertical

) aBuvim) Date: 2022.07.04 @ oate: 2072.07.08
1260 1260
120 124
sa) suq)
a4 sa)
peaxom) peaK(uNn|
700] s Ty SES A S S 700) e R s e S S S S pen o B
s60) = . g sea) — v
- B— - S e
PO PO PR ———— IR IS Su e —
200 20
140 y
— — — o 0 00 5o Taooo 2000 Taoeo om0 T
Frequency (W) fas——
sie h sire ca
Condition  : PEAK(UNI) 3m HORN-HF_01895_2021 HORIZONTAL Cordition :PEAK(UNII) 3m HORN-HF._01855_2021 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D10 of D30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

Band 4 - 5725~5850MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11n HT20 CH149 5745MHz

1+2

Horizontal

Fundamental

Peak

) By vate: 20220704
DERR_BEER 557
1260
/ e
1120 et V\%
984 A % .
o - 2 My
>l z g
00 e
1 W‘
560 -
120
250
14
IR N
reauency Wiz
site 03cH02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 20220704

PO e | B T e | e B e I 1

56, 5

PEAKUNY

Al 58

IO
NWMWW

000 2000, 3000 400,

Frequency (MH2)

site :03CHO2-CA

Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000, 7000

Avg

Left blank

A a8

Date: 20220704

700 PEAKRI)

VG54

P S A (g SV A S

500 4600 4700 4800, 4900 5000 5100 5200,
Frequency (MHz)
Site :03CH02-CA

Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 HORTZONTAL

5300,

5400, 5460

TEL : 408 9043300

Page Number

: D11 of D30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11n HT20 CH149 5745MHz

1+2

Vertical

Fundamental

Avg

Left blank

1 (6Buvim) Date: 2022.07.04 el (@Buvim) Date: 2022.07.04
PEAK_BE(B4) 1624
184 J 184
129 129
98,0 980
849 849
700) 7o0f—HT—T A =t PEAK(UN
ol
5601 56 1 g
A
429 420 s
289 200
149 149
0 630, 560, 5670 5690 5710 5730, 6750, 5770 5800 000 2000, 3000, 000, 0c. 000, 7000
Freauency (MHz) Frequency (M)
site 03CH02-CA Site :03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
evel (dBuVim) Date: 2022.07.04
1260)
129
9.
849
709 PERKGUN
560 A 54
B R e I S B s e |
200
149
00 4500 4700 4800 4900 6000 5100 5200 5300 54005460
Frequency (MHz)
Site :03CH02-CA
Condition : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300

Page Number

: D12 of D30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11n HT20 CH157 5785MHz

1+2

Horizontal

Fundamental

A (@BuVim) Date: 2022.07.04

PEAR BE(34) 16.24]

/ parfinin

o —
= M/ &
> "

3 et

el (dBuVim)

Date: 2022.07:25

1260

120

Peak

700 - PERK.BE(B4) 1524
2
s6o) 4
420
20
149
75w S0 a0 S0 S0 56l 500 S0
Froauency (WHz)
site 03CHo2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

700) < 7o0f—HT—T A = BEAK(UND
2
569 1 56
B A O
429 420 g
289 1 200
149 149
0 3. 560, 5670 5690, 5710 5730, 5750, 5770 5800 000 2000, 3000, 000, 0c. 000, 7000
Freauency (MHz) Frequency (M)
site 03CH02-CA Site :03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL Condition  :PEAK(UNIT) 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (4BuVim) Date: 2022.07.04
1260
\
129 oy \

TEL : 408 9043300

Page Number

: D13 of D30



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727003E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11n HT20 CH157 5785MHz

1+2 Vertical Fundamental

A (@BuVim) Date: 2022.07.04

i gy bates 0220704
SRR SEG 162
1200 | 1260
129 g o 20
— it
98,0 o - a8
840 - M"/ o]
104 e M [ ela e B R BT E s s s TS H | B S V7P
.
s
so0l 4 569 o]
f T
2 P I SR
204 200
19 140
oS G o S &0 Sma e s s o063 e o . Touo
Fregiency (e Frecuencs i)
Site 03CHO02-CA Site. :03CHO2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 2022.07.04

i —

: ~
y .
70.0] PERK_BE(B4)_16-24]

750 5780 5800, 5820 5840 580 5880, 5900. 5020 ET
Frequency (MHz)
Site 03CH02-CA
Condition  :PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 408 9043300 Page Number : D14 of D30



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727003E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11n HT20 CH165 5825MHz

1+2 Horizontal Fundamental

) @Bvim) Date: 2022.07.04 el (@BuVim) Date: 2022.07.04
1260 1250

{
1120 R 120

—

a8 o sa.f

i, ~|
840 " > 840]

v R -
700! WMM PERK BE(B4) 1524 700 VT Ay —— N PEAK(UN
560 Mda i s6d 5 sl
e il o el
420 Y Pemm—
200 284
140 140
750 o0 G0 Saz0. S0 a0 Sesn 5000 5920 E 00 2000, 3000, 000, 00 000 700
Froquency (WHz) Froquency (Miz)

site 03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Site :03CH02-CA
Condition  :PEAK(UNIT) 3m HORN-HF_01895_2021 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 408 9043300 Page Number : D15 of D30



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727003E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11n HT20 CH165 5825MHz

1+2 Vertical Fundamental

) @Bvim) Date: 2022.07.04 el (@BuVim) Date: 2022.07.04
1260 1260
\
1120 R 120
M .
840 M P 840
1 ~
700 PERK. BE(B) 16.24 PO o My N pEAKUND
. 2
56.0) bt 56.0) : bacGua|
bttt g
a2 20t
[
280 280
140 a0
750 760 G600 5620 580 su0  see0. 5900, 5920, E 000 2000, 3000 000 000, 7000
Froquency (WHz) Froquency (Miz)
Site 03CHO2-CA Site. : 03CHO2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 408 9043300 Page Number : D16 of D30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR210727003E

Band 4 5725~5850MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11n HT40 CH151 5755MHz

1+2

Horizontal

Fundamental

Peak

) @Bwvim) Date: 2022.07.04 el gBuvim) Dote: 2022.07.04
PER_BEBA) 1624
1260 1260
1120 / 1120
P Mww
980 sa|
840 a0
00l oo U UL PEAK(UNI)
s . JLNE—
B A
20 Y. e
280 280
140 140
50 o0 s 70 s S0 8770, 00 00 2000 3000, 000 000 5000 7000
Freauency (WHz) Frequency (WHa)
site 03CHO2-CA site :03CH02-CA
Condition : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL Condition : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL
REW:1000.000KHz VBW:3000000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2022.07.04 o 4B Date: 20220704
1260
\ 126.0)
e S S — 1120
980 e
\w» - o0
e a0
i
704 g oksssn b o N ——
560 e v o 5 A5
20 S s S S S
20
280 | 20
140
140
750 S0 500 00 se0. 5
00 4600 4700 4@00 4900 5000 G0 5200 300 54005460
Freavency
Toonc i Frequency (MH2)
site 03CHO2-CA
site +03CH02-CA
Condition : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL
BE(B4) ] 01895 ition + PEAJ HORN-HF. HORTZONTA
RBWT000005KL 12 VEW:30000008Hs S Auto Condition ~: PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL

TEL : 408 9043300

Page Number

: D17 of D30



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727003E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11n HT40 CH151 5755MHz

1+2 Vertical Fundamental

A (@BuVim) Date: 2022.07.04

el (@Buvim) Date: 2022.07.04
PEAK_BE@) 1624
184 J 184
120 —— 129
-
980 A< ”“v"w».m\ 98.0)
84 s
r z ™
700) < > ‘W\'\M 7o0f—HT—T A =t < PEAKIUN
56.0) . o lelipese s6.0)
T RS

420 qu

280 280

140 a0

0 0. G660 G670 80 G700 550 5770 E 000 2000, T 000 5000 000, 7000
Froquency (WHz) Froquency (M)

Site 03CHO2-CA Site. : 03CHO2-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A @BuVim)

[— - [
- 15
\

1120 \_L 120

98.0| o 98.0|

i ~

849 N 840

N
700 i, PEaK_ BBy 16.24 700) T EAKND)
.
500 R " 509 e o4
T T T T [ ]

a9 PR

0 "

g 1

I TS NN T L E e

e ooy b

Site 03CHO02-CA Site. :03CHO2-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 408 9043300 Page Number : D18 of D30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210727003E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11n HT40 CH159 5795MHz

1+2

Horizontal

Fundamental

Peak

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

- oae 20220704 ot 0vm) oo 20220704
T FERR e fi30
184 J 184
129 g v 20
- o
080 e / sa.f
840 - W*"WWM 84|
700 < b el E T e T el S j ey
569 y 500
420 42| WW
200 20
19 109
I U T e Y o0 a0 5008 o0 w0 700
Fregionc i) recuancy o)
Site 03CHO2-CA Site. : 03CHO2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL
RWEI000000KHz VBW:3000.000kHz SWT Auto {RBWAIO00.000KHz VBW-3000.000KHz SWTAuto
- b 20220704
154
s
\
1129 A o e
w [r .
t! B
ool ek %‘ ™
] N
700 3 PERCBE(B4)_16.24
M%
509 .
P
200
19
T e e e
Fragioncy G
Site 03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL

Left blank

TEL : 408 9043300

Page Number

: D19 of D30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11n HT40 CH159 5795MHz

1+2

Vertical

Fundamental

Peak

) aBuvim) Date: 2022.07.04 o aguvim) Date: 2022.07.04
PEAR BB 1621
150 \ 154
129 —— 129
—

98, e ‘,.«.W”“f 08.0)

a0 - W‘( a4l

70 - 00— I = {———PEAK(UNI

2
50 : 560 LOSWW
SN P B A  T et
et

429 4200

220 200

149 149

G e we s se & @ @ E) i 700, 008 006 ED D 700
Froquency (M) Froquency (k)

Site 03CHO2-CA Site. : 03CHO2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 2022.07.04

120 N

PERK. BE(BE) 16.24

560 4
AT |
420) 1
280)
149
750 5780 5800 5820  5e40. 580 5880 5900. 5020 ET
Frequency (MHz)
Site 03CH02-CA

Condition  :PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number

: D20 of D30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727003E

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH155 5775MHz

1+2

Horizontal

Fundamental

Peak

) @Bwvim) Date: 2022.07.04 el gBuvim) Dote: 2022.07.04
PO BB 1524
1260 1260
/
1120 —— 1120
e A
8.0 AL it sa.)
840 P 840)
7 2 2
700 - 70.0/ PEAK(UNI).
rarerd
seapumetatimherirhand s e
B s i
420 Y rem—es Ll
280 280
140 140
W0 o0 S0 S0 570 &0 570 5770 00 00 2000, 3000, 000 o0 5000 K
Freauency (WHz) Frequency (WHa)
site 03CHO2-CA site :03CH02-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORIZONTAL
REW:1000.000KHz VBW:3000000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Dote: 2022.07.04 e Date: 2022.07.04
1260
T 126.)
1120 I s 1120
safnel Y '”’""‘—vwmr\ AN
~ saa)
840) \‘ ~ 840l
5
oo — Pork._ge(sa) 1524 o PRk
4
560 o . A5 54
20 S A S st AU WO oo
20
280 25
140
140
T o 00 4600 4700 4800 4900 5000 500 5200 5300 54005460
Frequency (WHn)
site 03CHO2-CA
Site :03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORIZONTAL

TEL : 408 9043300

Page Number

: D21 of D30



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR210727003E

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH155 5775MHz
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Band 4 - 5725~5850MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 4 5725~5850MHz Harmonic @ 3m
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WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11n HT20 CH157 5785MHz
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WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11n HT20 CH165 5825MHz
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Band 4 5725~5850MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11n HT40 CH151 5755MHz

1+2 Horizontal Vertical

) @Bovim) Date: 20220704 p— vate 20720700
1260 1260
1120 120
a8 anal
g o4
pEAKUNY ek
rool L L S I e Tl L LWL R O N e & E |
56.0) WG_s4] 56.01 : VG_54
o B -
TR e . R -
2.0 S i 42.Q AP Nt gt e
214 20
149 12
3008000, 0000 2000 000 6000 T 5565005 10000 2000 000 o000 o0
Heauency k) Frequency (MHi)
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
) o) st 20220704 ) By oat: 2022 0704
1260 1260
120 120
snql seql
a0 a0
bearuhn bearuhn
704 704
56.00—- = - = VG54 56.0f - VG541
B A Y
20 200
129 149
7700 17730, 7750, 17770, 7780, 17810, 17630, 17850, 17670. 17690 17670, 17430, 17950 17870, 18000 7700 17730, 7750, 17770, 7780, 17810, 17830, 17850, 17870, 769, 17670, 17530, 77950, 17870, 18000

Frequency (MHz) Frequency (MHz)

Site 03CH02-CA Site 03CH02-CA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL Condition : PEAK(UNTT) 3m HORN-HF_01895_2021 VERTICAL

Avg

TEL : 408 9043300 Page Number : D26 of D30



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727003E

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11n HT40 CH159 5795MHz
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Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)
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Band 4 5725~5850MHz Harmonic @ 3m
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Emission above 18GHz

5GHz WIFI 802.11ac VHT80 (SHF @ 1m)
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Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF @ 3m)

WIFI 5GHz WIFI

ANT 802.11ac VHTS80 LF

1+2 Horizontal Vertical

Date: 202207-05 ) (@Buvim) Date: 20220705
720) 720
540 640
560 ap) 560) ap]

N |
400) 00

320 )\\ + & 320 j . 5 5
20 “»// Mm sttt gl y/ bt
e L L s
I o
oo T TR )

0 100 200, 300 400,

v
.

700 w0 900 1000 0 10 0. 0 T

500, N - -
Frequency (MHz) Frequency (MHz)

Site 03CHO2-CA Site :03CH02-CA
Condition : QP 3m BILOG_54683_2021 HORTZONTAL Condition : QP 3m BILOG_54683_2021 VERTICAL

QP/
Peak

TEL : 408 9043300 Page Number : D30 of D30



samonias. FCC RADIO TEST REPORT Report No. : FR210727003E

Appendix E. Duty Cycle Plots

Duty :
Antenna Band Cycle(%) T(us) 1/T(kHz) [VBW Setting
1 802.11a 98.24 - - 10Hz
1+2 5GHz 802.11n HT20 98.50 - - 10Hz
1+2 5GHz 802.11n HT40 96.72 648 1.54 3kHz
1+2 5GHz 802.11ac VHT80 93.62 323 3.10 10kHz
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